TECHNICAL SPECIFICATIONS

Quality : 1SO-800
Yarn Fiber : 100% Nylon Solution Dyed

Gauge and Structure @ 1/ 12" Multi-level Loop Machine Tufted

Size : 50cm x 50 cm

Packing : 20 pcs./ box (5 m?)

Pile Weight 1 +20 oz./yd? (680 g/m?)

Total Weight : £ 4,500 g/m?

Pile Height 1+3.5/4.0/4.5mm

Total Height ' 9.0 mm

Primary Backing : 100% Spun Bonded Polyester ( Non-Woven )

Secondary Backing : Cushion Back

Fire Test : GB8624-2012 / GB/T 11785-2005 ( B1)
Volatile Organic (VOC) : GB18587-2001 A grade < 0.500
Formaldehyde : GB18587-2001 A grade = 0.500
Castor chair . QB/T 2755-2005 < 0.15

Light Colorfastness : QB/T 2755-2005 =4.0-5.0
Dimensional Stability : QB/T 2755-2005 < 0.10

Environmental Cert, : C R |1 Green Label Plus GLP100229

Quality Management : 1ISO-9001 : 2015 / ISO-14001 : 2015
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Manufacturer

3 A

Client Name

A W2 .
Test eategory
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Release date
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X5-2020-019-1
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Test Report
No: X8-2020-019-1 page | of 2
4, ()
,W‘ l[’z‘!ﬂ 4 ¢ cm: 50 = 50
= % Specilication -
Prcliuat Carpet Tiles -
roduct name W b
Trade mark
A6 Commercial Carpet BB &
Client name Co.,Ltd. Numbers of sample 1§ pleces
Ll (1] Commercial Carpet T
Manufacturer Co.,Ltd. Client's Tel L7268 1p
o Sl L) Commercial Carpet hy 214199
Inspected Body Co.,Ltd, Posteade
1 B A :
P Wuxing Industrial Sumpling location Produet storehouse
Chi l",‘ add cs.s Park,Donggang Development
PR Zone,Wuxi,Jiangsu,China. i ¥ 0k 3
: ’ 2000 m
Sampling radix
Fft ™ 2 5 Madel Test
Test category
FE i M ik o HH A S
U} i
Sample deseription Production date/Bateh No. SLANTTANG.D3
Lﬂl i l}\ Zhao Peng. Zhang Lei
Sample is perfect / Loop pile wapier
HURISRR 2020.11.17 ¢Sample) E 0w 8150107
Date of Sampling 2020.11.25 (Arrival) Date of test 5
9 10 4 QB/T 27552005 i ®m e 1. Appearance quality
Test Conclusion {Carpet tiles? Test items 2, Internal quality

o= | [17
3

L NE B a2 N
The test results show that the sample(s) isare) up 1o the standard i)_y.}c's_(ing

fie 8 4 i and evaluated as eligible products . Faon’ A 4
. Test conclusion | — ;
\ Vo W |
e
DT R O ‘
ENEETHE S
Date of the Issue: 2020-12-1 1
il
Remarks
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ﬁ;}ﬂﬁ i 0

Prepared by

/%fb_




] 2 U Rt M A ) v o
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Test Report _
Nor XS8-2020-019-1 page 2 ol 2
I ¥ i f Ny | b b %W W A5 M
Test ltem Unit Criteria Practical Determined | Assessment
] e ratio of wi | Length 0,02
Change ratio ol \vtd(h.am o <0.15 g o
length under castor chair test Width 0.04
Change ratio of’ width and | Length =0.04
1ang r'lll? of width and length o <0.10 4 yussed
due to the eftects of heat and water Width —0.07
Emerging warps due o the a
. 5 =15 0. Yasse
effects of heat and water e 1 e psged
Squareness Tolerance % =0.1 0.06 Passed
g Length 499.8
Claimed mm 500=500 \\"(il 3003
Width and length ¥ I ; 0;” Passed
- ngth —0.0
lolerance Y% +0.1 L. 3
Width 0.06
Tull withdrawal force Loop pile N 2240 339 Passed
Colour fastness to light =5 5—6
grade Passed
(Xennon arc) =24 (light)
1 Lengthwise|  4—5
dry =4
‘ . Widthwise | 45
Colour fastness to rubbing grade Passed
Lengthwise| 4—5
wel Z3
Widthwise 45
Afterflame time,| — Lengthwise| 0.0
Flammability or Alterglow time Widthwise 0.0
burning ability (45°) - Passed
UTHIEEEN (& Maximunof thef - Lengthwise| 49
damage length i Widthwise 50
‘ibe and fiber content ;
Flbar type-and (Ibgremions| o, % | Nylon: 100 Nylon: 100
of the carpet surfee .
Fiber content of the carpet bt Passed
g i Minimum i
surface is pure nylon or pure o =4 0.0
tolerance
wool
J Claimed /in® 335 338
Mass of pile per unit area & g/m s
U 3 . i l. o
above the substrate Minimum % -5 0.9
lolerance
All the 6 items of
Appearance quality Appearance defects | appearance are up to Passed

the passed grade

ik

Remarks

CCSQICIOP/00Y



PEERAT

i'; .‘l‘-!::‘ ¥ - R
e (A 65 i
W \ SRR TESTING
v.,,‘ﬁ‘\\,\\ v,{ CNAS L1314

180010260238 iy iy iis it

b W 2

TEST REPORT

Nos X5-2020-019-2
e
7 A R Carpet Tiles
Product name
S A AL Commercial Carpet Co.,Ltd.
Inspected Body
M e
% P Commercial Carpet Co.,Ltd.
Manufacturer
ﬁlﬁ i Commercial Carpet Co.,Ltd.
Client Name
AU Model Test
Test category
®AH W
Release date \,' i 7
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National Carpet Quality Supervision and Inspection Center
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Test Report

No: X8-2020-019-2 Page | of 2
[VIRS
2 2 ql?c;t?ﬁg;uj“ fem: 50 % 50
PJ I"“ # Hﬁ_ Carpet Tiles J S =
roduct name i b
Trade mark
A 4y Commereial Carpet b Bt .
Client name Co.,Ltd. Numbers of sample Zpieces
Pl U (4 Commercial Carpet it 1% -
Manufacturer Co,,Ltd. Client's Tel Vil IaeTg
246 W fr Commercial Carpet 14 214199
Inspected Body Co.,Lid. Posteade
- ) Jih A ot -
S M Wuxing Industrial Sampling location Product storchouse
Client l | : Park,Donggang Development -
IR Zone, Wuxi Jiangsn,China. fih ¥ A 2
; N 2000 m
Sampling radix
{ o U
10 55 Madel Test
Test category
P oh I ik : T EAE

Sample description

Sample is perfect / Loop pile

Production date/Batch No.

20201104/No.03

HURIEWN

Sampler

Zhao Peng. Zhang Lei

Jib 4V 1
Date of Sampling

2020.11.17 (Sample)
2020.11.25 CArrival)

5810w

Date of test

2020.12.02

ERU R

Test standards

G 18587—2001
{1ndoor decorating and
refurbishing materials-
Limitations of harmful

substances emitted from
carpets,carpet cushions and
adhesives ¥

LR RE

Test items

Total Volatile Organie
Compounds, Styrene,
Formaldehyde and 4—
Phenyleyelohexene

{9}“91 it

Test conclusion

{
\.I

WA
e B ox B
W i §

The test results show that the sample(s) n(arc)’up lo?llie slnmlard qs A
grade by testing and evaluated as cuwronmenl-pmlcclwé pmducls Y- "

[ §
PR o,

1A Sl ot &

.‘ J‘-—-‘ by

Date of Ihe Issuc 2020 |2~0'i
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National Carpet Quality Supervision and Inspection Center
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Test Report

No: X8-2020-019-2

Page 20l 2

test method:

Description of [Chamber Volume: I m's Testtime: 24 h; Test temperature: 23 Cf

Relative humidity: 50 %; Loading factor: 0.4 m’/m’; Air exchange: 1 I

bt i b 9: W 8 244
™ i p Criteria Practical Determined Data (24h) o ST
Test ltem EF Cone. EF Assessment
(mg/m’h) Cmg/m’*) Cmg/m’h)
Tvaoc A=0.500
(Total Volatile Organic 0.038 0.095 A grade
Compounds) B 0.600
A=0.050
Formaldehyde BOL BOIL. A grade
B=0.050
A= 0400
Styrene 3620710 9.050x10™ A grade
B=0.500
A= 0,050
4-phenyleyelohexene BOQIL BQL A grade
B=0.050
;\. 't‘ L : ’ " :,
3 R e VIR gt
i. Y '”n : [‘,f;

& ik
Remarks for aldehyde.

The reporting threshold of formaldehyde is 5.60x10™ mg/m’;
The method allows the quantiiable level of VOCs Cpg)d as follows:
Styrene: 0L0012; d-phenyleyelohexene: 0.0030

BOL means the analytes are below quantifiable level with a standard 5 L air collection
volume for VOC and below reporting threshold with a standard 10 L air collection volume

CCSQICIQP/ONY
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TEST REPORT

Nos X5-2020-019-3
L Carpet Tiles
Produet name
5 i AL Commercial Carpet Co.,Ltd.
Inspected Body
C o Commercial Carpet Co.,Ltd.
Manufacturer
R ¥6 N AL Commercial Carpet Co.,Ltd.
Client Name
AW 28 s Model Test
Test entegory
B A B O AR,
Release date AlPAL 5 ’.'i"l. 3H
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National Carpet Quality Supervision and Inspeetion Center
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Test Report
page | of 2

L
!&! i# o 4 cme: 50 = 50
i EE B Tiles Specilication
Product name " W bR
Trade mark
ER [ N . 4 LR
al Carpet Co.,Ltd, 8
Client name PRy TRBAT Crtpet Co. Lt Numbers of sample Plaggy
il LR 1] ; i
C 1 Co.,Lul. 479
Manufacturer et e Client's Tel -
e U y ; fifi
C sreial Carpet Co.lad, 21419
Inspected Body B~ At Posteode T
filt 1 s .
B L Wuxing Industrial Park,Donggang Sampling location Product storehouse
Client's ad d..‘ Development :
PHETIRERET Zone, Wuxi Jiangsu,China. LR R 2
X : 2000 m
Sampling radix
b 34 2% 5 Madel Test
Test category
LR B A

Sample deseription

Prodluction date/Batch No. 20201 104/ 03

ﬁl} A Zhao Peng. Zhang |ei
Sample is perfect / Loop pile Sampler
EUREHER 2020.11.17 (Sample) LR ENER 2020.12.04
Date of Sampling 2020,11.25 (Arrival) Date of test o
GB 8624 2012
{Classification for burning behavior
of building materials and products
GB/T 117852005 s %
g I+ Reaction t
R R Reaction to fire tests for Noorings-- o 3 51 K crllic:la ;c:l ‘"3,:'"'
Test standards Determination of the burning behiavion Test items AL 4 4
uslnig aradiant heat source) 2+ The length of burning
GIBAT 86262007
{Test method of flammability for
building materials® ol T
f N By o N
(0 el
2 ‘?'-'___ 7".'5" ﬂ_‘ i \
- The test results show that the sample(s) nleel(s)i{'l‘lt_g\éf_)cc.iI'iga\_imf of :f "‘
Test conelusion By (C) class by testing. \E= e W
\CRBRE Ly
Date of the Issue: 2020-12-09
ik
Remarks

it i i &y W % M / !
Approved by W Checked by 'l'll‘ﬁg Prepared by %ﬁ 2
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Test Report
No: XS5-2020-019-3 page 2 of 2
K i 1 i g B i b O O T
Test Item Unit Crileria Practical Determined Data | Assessment
The length of burning mm Fs= 150 80 Passed
B, | ¢
Reaction to fire-- .
2 ‘HE >
Cfilicﬂ' h(‘ul ﬂll.’i kw’l“ (.H] 4.5 6.0 Pﬂssed
Before test Aller test

@ ik
Remarks
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

A2 Fuchepgmenwnt Sttecl, Wostern Dusteacl, Belyng 100533, 'R O hilnay

Hereby certifies that the organization

Commercial Carpet Co.,Ltd.
(U ruffed Code O Socied Creaht $II2DJ0575I27I8815)
Awdit Ackilress

Ineersection of Donggang Road and Donglang Read Waxing Econonite
Park, Donggang Town Nishan Disiries, Wuxi Jiangsy Province, China
Registered Address
Wauxing Economic Park, Donggang Town, Xishan District, Wi, Jiongsu
Province Ching

QMS is in conformity with
GB/T 19001-2016/1S0 9001:2015

This certificate is valid to the design und production of commerclal carpes

Issuing date:2019.06.27: Expiration date: 2022 06,26
Initial issuing date:2013.07.11
Registration Number, ANABI9QOI09R2A

Tiee ceveification reglatvatian sele docia | insude theay prodect / service seopes which fuel (o be covered by the
refevant effective anfarenistrmlion pyreiivpinn gl gualiSeaten peaissins regelated by e saae
The cvreifind organizanion sst acoepd M surwillomee awlin ov o regalie binds anf the eerrificedy i cavaalvred fo
b wiftive oaly afier e a5 guoliffed

ACCHREOD:TRED
| SV B o
i bl |~ TEAF
AT Ty

Liu Jiangyi
Director of ZDHY

Node: The certilgate snfestmation condd be avadahle ai the s ebaae of Cenmitic g1eoa and Ace redeation ASmisisratinn of (e
Feople's Repablic of Uhiny Iwww cova gov <o) and Beijiep ZhongDaleaYear Coriificavion Center (mww sdby naij
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CERTIFICATE

Beijing ZhongDaHuaYuan Certification Center

(B2 gehengmenwal Sreeel. Westein Daapier, Beying 100557 8000 8 s

Herehy certifies that the organization

Commercial Carpet Co.,Ltd.
(Uesfierd Couly O Soriol Creis 9I3702057532218%75)
Awdliy Address
huersection of Donggang Road and Donglang Road Wuxing Economic
Park, Donggang Town, Xishan District, Wuxi CityJiangsu Province, China
Regisiered Addresy
Wuxing Economic Park, Donggang Town, Xishan Districe, Wexi City, Jiangsu
Province, China

EMS is in conformity with

GB/T 24001-2016/180 14001:2015

This eertificate is valid 1o the environmenial managemeny activities of design and
production of commercial carpet

Issiting date:20019.06.27: Expiration date:2022.06.26
Initled fssuing daie:2003.07, 1]
Registration Number: ANABIOEONZ2RIM

The coraifisatinn regiefration foogy doeatt Y bneiade thowe peadiet 7 service seapes whick @il (0 be covered & the
relevant effecrive odwinotration peraisiion amd gealificanion permdion agelnsd by e juie
e perzified ongunianion xod seoeps the swrvettfance audvl an a repuiar basiy d Mie corifivate iy commidered fo
b eflevivve andy affer the s ir qualified

cherOo+ 1Ko

ol aimh g W] e BT ENT
AL LY R wr

Director of ZDEY

Sore The certlicnrs unformaniia could he g sibaEle o Thie webivie 0f Corlinicatogn hmd Acerddislios Admimnivinatron of the
Peopie's Hepablic of Ching fwww cnea govond snd Beijing ZhosglalluaYuan Cerofierinon Center jwaw #3BY netd

Y



GREEN LABEL PLUS

INDOOR AIR QUALITY TESTING PROGRAM
THIS CERTIFIES THAT

Address: New Matenal Industrial Zone, Bonggang Pevelopment Zone,
Wuxi, Jiangsu China

HAS MET THE REQUIREMENTS OF
THE CARPET AND RUG INSTITUTE'S GREEN
EABEL PLUS PROGRAM EOR CATEGORY:

17X Pre-dyed Nylon with PVE Backing

Productiiypes Broadloom, Modular Tile

Joe W.\Yarbrough, President

Certification Pate: 11/19/2020
iihe Carpet'and Rug Institte,Inc.

Explration Date: 12/31/2021
o view 2l GLP-Certified prodicts Visit vaww.carpetnig.org/glpproducts.

Page 1 of 1

100 SOUTH HAMILTON STREET
DALTON GA 30720-4612 UNITED STATES

CiA

GREEN FABER

+PLUS.

ncoce Atr Quality
Testing Progrom

carpet-rug.org

GLP100229

This product complies with
California DPH Section 01350
Version 1.2
Private Office Scenario.

A USGBC?® recognized third
party certification program
for LEED v4 EQ Credit
Low-Emitting Materials.

ANSI

ACCREDITED

ISO/IEC 17065
Product Certification Body
#0754




